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CERTIFIED TEST REPORT

. - Califomia Steel Industries
' : . 14000 San Bemardino Ave,
i _ B - Fontana, California 82335
' CUSTOMER ORDER MO. NUMBER CERTIFICATION DATE TALLY NUMBER
10461 : 01-1860-03 oz | /6 ¥5Y 7 | ns 250889823 1/
8 | HARBOR PIPE & STEEL, INC. (GES) H| WAL
L | DBA GENESIS METALS .
1495 COLUMBIA AVE, BLDG #10 + | WAL
5| RIVERSIDE CA 92507 £ CA

™ | WAREHOUSE STOCK - SURFACE CRITICAL

Po0 | | R. SHEET PROCESSED COIL (ME) - PRIME

PQ-IN CONFORMANCE ‘WVITH ASTM-A36-08 CHEMICAL AND TENSILE REQUIREME NTS

Universal PO K17192
Genesis S0 74689

Line 1: 1/4" HR 72" X 144"
Heat #: T48453
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DESCRIPTION c%n.s,nsces HEAT NUMBER | certify that the material described
- herein has been manufactured and
tested in accordance with the
.2430 x 72.0000 x COIL -1 {T458453 requirements of the referenced
NOM ME ' { . specification, and the test results
, conform to the specification
) requirements.
Chief - Laboratory Services
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- Material isiRoHSicompliant
Manufactured in the L£.S. as & “"domesticiend product™iand @ "U.S$.-made end product™ i(undér the Buy American
and Trade Agreements Acts).




